

QC - Concrete Cube Testing Report.															
Company:		MCMET													
Project:		Manilal Modi Memorial Hospital													
Report for Month:		Jan - Feb(20 - 21).													
Prepared By:		QC Team													
Date:		05-03-2021													
S. No.	Date of casting	Site Mix or RMC	Specified Grade of Concrete	Supplier / Contractor	D. C. No	Block No. / Bungalow No.	Used for Slab / Columns	Slab No. or Column No.	Date of Testing	No. of days	Specified Strength	Tested Strength Kilo-newtons	Tested Strength in N per sq. mm	Avg. of three tests	Remarks
19115	11-01-2021	Rmc	M25	Homeline		1	Slab	4	9-2-21	29	25.0	595.0	26.4		
											25.0	595.0	26.4	26.2	
											25.0	580.0	25.8		
19116	23-01-2021	Site Mix	M25	Homeline		1	col	5	20-2-21	28	25.0	580.0	25.8		
											25.0	585.0	26.0	25.6	
											25.0	565.0	25.1		
19117	25-01-2021	Site Mix	M20	Homeline		1	staircase	5	23-2-21	29	20.0	475.0	21.1		
											20.0	445.0	19.8	20.4	
											20.0	460.0	20.4		
19118	18-02-2021	Rmc	M25	Homeline		1	Slab	5	26-2-21	8	17.5	395.0	17.6		
											17.5	395.0	17.6	17.8	
											17.5	410.0	18.2		